CLEAN WATER
AND SANITATION

Q) isicra
Water Week
SINGAPORE

INTERNATIONAL
WATER WEEK 2024 S Expe & Comunton Crie
THE GLOBAL PLATFORM TO SHARE AND CO-CREATE

INNOVATIVE WATER, COASTAL AND FLOOD SOLUTIONS

SIWW2024 WATER CONVENTION

ADVANCE PROGRAMME

Scan the QR code to
register for SIWW2024 >>

Click here for more information.

Water Convention is jointly organised by:

Version 1.0 m O SINGAPORE'S
the internatiomal J PlJB WE{T‘EHN.QEENCY
waler assoclation

Data accurate as of 14 March 2024


https://www.siww.com.sg/home/general-information/registration

TABLE OF CONTENTS

Message from the Programme Committee Co-Chairs 3
Singapore International Water Week 2024 Programme Overview 4
Programme Committee 5
[...]
hollow fiber membrane applicable to OARO process have been developed. Also, our newly developed membrane for OARO
process has been evaluated for the salt production process from seawater at a pilot scale and then will be supplied to
commercial salt production plant in Indonesia as a key process for high salinity brine concentration with far less energy
consumption than the other existing brine concentration technologies. Also, the overall carbon dioxide emissions of our
Indonesian plant have been calculated and a comparison study with the traditional salt production process consisted of
electrodialysis (ED) and thermal evaporation. As a result, 50% reduction of carbon dioxide emissions is achievable when
introducing our OARO process to the salt production process. Therefore, the OARO process and newly developed hollow
fiber membrane will help reduce the electrical energy consumption and also will help achieve the net zero salt production
process in the near future.

Low Pressure RO Permeate Remineralization Through Minerals Recovery from Brines: From Bench-to Pilot-Scale
Study

Emmanuelle Filloux, SUEZ (France)

Low-pressure reverse osmosis membranes (LPRO) are gaining interest to treat ground or surface water thanks to the
combined effect of softening and micropollutant removal. However, the production of low mineral content permeate requires
a post-remineralization with chemicals (lime or limestone), which is expensive and impacts the environment. The alternative
proposed in this project is the application of Assisted-Reverse Electrodialysis (A-RED) technology following reverse osmosis
(RO) for recovering natural minerals from its brine to directly remineralize the unit’s permeate. This approach was tested at
both bench- and pilot-scales (patented solution - WO 2021/110865 Al). The process was proven to present viable results:
permeate mineral content after A-RED process being increased in terms of both conductivity and hardness. Specific
microcontaminant breakthrough tests using spiked micropollutants and natural organic matter (NOM) monitoring were carried
out to ensure that these organics did not leach contaminants to the drinking water, causing potential health effects or
regulatory problems. Results of this study highlighted the significant barrier provided by the ionic membranes with respect to
the issue of organics passage, while allowing for proper remineralization of the permeate water to target potable levels.
Process performance stability tests, run over the course of 2000 hours, also showed that the process’ performance was
maintained stable despite changes in influent water quality and temperature.

SIWW2024 WATER CONVENTION ADVANCE PROGRAMME 28



SESSION 2.5 — Al FOR WATER TREATMENT

21 June 2024 (Friday) | 9:00am — 10:30am

Session Chairs:
Min Yang, Chinese Academy of Science (China), Session Co-Chair 2: TBC

> Machine Learning for Optimizing RO Cleaning Schedules at a PUB NEWater Factory in Singapore
Mike Dixon, Synauta (Canada)

Artificial Intelligence (Al) is becoming a necessity at desalination and water reuse plants in order to optimize and improve
operations. Over the last several years, pressure to bid lower and lower values on large reverse osmosis (RO) plants has
increased, with some large RO systems at less than USD$0.30/m3. This pressure has increased the need for new
optimization methods, primarily the application of Machine Learning (ML), a subset of Al. While energy optimization in
seawater RO can reduce costs by up to $2M annually in some large plants, energy optimization yields lower dollar figures in
water reuse plants. Focusing optimization efforts on the optimal time to clean-in-place can be far more beneficial to water
reuse plant OPEX costs.

Realization of a Digital Twin of An Operating 2.200 M3/H Os/H202 and UV/ H202 Advanced Surface Water Treatment
Plant

Steffen Riting, Xylem (Germany)

A digital twin of a 2.200 m3/h advanced surface water treatment installation including O3/H202 and UV/ H202 AOP has been
developed. This mechanistic virtual model mirrors the actual plant and allows running scenarios for the most economical way
of micro pollutant reduction while minimizing bromate formation. The model was set up based on years of on-site research
and piloting from the water supplier Dunea and water treatment solution provider Xylem for that specific water source. The
advanced modelling company AM-Team then created and calibrated a Sumo-based mechanistic model on the pilot results
with further validation based on the installed 2.200 m3/h full-scale plant. The digital twin allows Dunea to quickly and safely
simulate the operation of the physical plant with changes in water quality and plant control.

> Seamless Coagulation Control — Using Machine Learning to Optimise Water Treatment Plant Operations

Silvia Vlad, Jacobs (New Zealand)

This paper focuses on the application of machine learning to optimise water treatment operations, including minimizing
chemical use, and maximizing organics removal. It outlines the development and applications of a machine learning model
to predict post-coagulation water quality at a 190 MLD Waterworks (WW). The initial lab-scale model targets the prediction
of jar testing outcomes, incorporating raw water quality, bench scale analysis, and full-scale treatment conditions. This proof-
of-concept approach can be used for multi-objective optimization to identify the optimal dose of aluminium sulphate to
maximize turbidity removal and reduce treatment cost. The process of data collection, cleaning, and screening will be
discussed, along with trade-offs to prioritising data continuity and data quality vs. quantity. By reducing the effort of manual
dosing studies (i.e., jar tests), the prototype coagulation model can support water treatment operators in reducing coagulation
chemical costs while maintaining treated water quality under fluctuating raw water conditions.

> Real-Time Remote RO Membrane Fouling and Performance Monitoring for Operational Decision Support

Yoram Cohen, Noria Water Technologies Inc. (United States)

Membrane fouling is a major operational hindrance in RO desalination plants. Decisive, unambiguous and direct detection of
the onset and monitoring of the progression of membrane fouling, which is lacking in the industry, is much needed to establish
informed fouling mitigation strategies. to meet the above challenge a novel direct fouling monitoring technology with remote
monitoring capability was evaluated in a yearlong study in a brackish water desalination plant located in Singapore. The
fouling monitor utilized a membrane cartridge providing an extension to the spiral-wound RO element channel in the monitored
plant zone. Direct surface imaging and image analysis via machine learning analytics, along with various process sensors
are used to track membrane performance. The study demonstrated early detection of the onset of fouling significantly in
advance of conventional performance fouling metrics. The study shows that direct membrane fouling monitoring, along with
automated decision support, can be deployed for membrane performance monitoring, and guide the development of optimal
fouling mitigation strategies.

SIWW2024 WATER CONVENTION ADVANCE PROGRAMME 29



SESSION 2.6 — ADVANCES IN MEMBRANE TECHNOLOGY

21 June 2024 (Friday) | 11:00am — 12:30pm

Session Chairs:
Jonathan Clement, Ramboll (Singapore), Session Co-Chair 2: TBC

> Overview of Flat Sheet Ceramic Membranes
Gilbert Galjaard, Ramboll (Netherlands),

Presenter is an invited speaker. No executive summary is available.

Developing Negatively Charged Nanofiltration Membranes Using Sulfuryl Chloride for Selective Rejection of
Organic Micro-Pollutants from Feed Water

Jinsong Zhang, CITIC Envirotech Pte Ltd (Singapore)

Surface modification via secondary interfacial polymerization (SIP) is a promising technology for the enhancement of NF
membrane performance such as rejection selectivity. in this study, sulfuryl chloride (SC) was employed to introduce sulfonic
groups into the active layer of membranes to improve the membrane performance, also with a purpose of investigating the
SIP mechanisms. Results showed that SC in a hexane environment was capable of enhancing membrane surface negative
charge density and contracting membrane pores. Membrane surface characterization showed that the sulfur element had a
low concentration, indicating that the residual amine groups in the nascent active layer for SIP were quite limited, and the
improvement of membrane performance was remarkably affected by the introduced sulfonyl groups. SC in the hexane
environment could further enhance the crosslinking degree of the active layer, increase the membrane surface hydrophilicity
and narrow the pore size distribution. An optimized membrane with SC modification had a molecular weight cutoff of ~350
Da and a surface zeta potential of ~-55.8 mV, and could effectively reject five negatively charged per- and polyfluoroalkyl
substances (with molecular weight ranging from 214 to 414 Da) by over 80% while with a low rejection of MgClz below 30%.

Innovative Drinking Water Treatment: Unleashing the Potential of Hollow Fiber Nanofiltration with Sand Filtration
Pre-Treatment

Jink Gude, NX Filtration (Netherlands)

Unleashing the full potential of Hollow Fiber Nanofiltration (HFNF) coupled with sand filtration pre-treatment for drinking water
purification, our study compares two concepts: one incorporating HFNF and activated carbon filtration (ACF), and the other
integrating sand filtration (without chemical dosing), HFNF, and ACF. Preliminary findings reveal compliance with EU drinking
water standards, with low Total Organic Carbon (TOC) and Assimilable Organic Carbon (AOC) levels, and organic removal.
Notably, the sand filter enhances HFNF performance, resulting in a 15% permeability increase after just four weeks. This
approach, applied to river water, showcases promising results, offering a sustainable solution for improved water quality and
environmental challenges. Compared with conventional concepts such as coagulation + UF + RO the energy saving is 70%
and the chemical savings >90%, resulting in a lower CO:2 footprint and Opex.

> Ozone and Ceramic Microfiltration to Treat Ferric Coagulant Clarified Water at Choa Chu Kang Waterworks

Holley Shorney-Darby, PWNT (Netherlands)

PUB, PWNT, and Metawater have embarked on a joint research study to investigate the influence of ferric coagulated and
clarified water on the performance of ceramic microfiltration with ozone upstream of the membrane. Early results showed that
membrane operation was stable at flux 360 Imh. The preliminary results also suggested DOC removal rather than turbidity
control was more important in the clarification process for downstream membrane performance with Metawater’'s ceramic
membrane.

SIWW2024 WATER CONVENTION ADVANCE PROGRAMME 30



SESSION 2.7 — EMERGING WATER TECHNOLOGIES

21 June 2024 (Friday) | 2:00pm — 3:30pm

Session Chairs:
Rong Wang, Nanyang Technological University (Singapore), Session Co-Chair 2: TBC

Development of A Fluorescence EEM-Parafac Model for Online Monitoring of Membrane Integrity Using Natural
Organic Components and Antiscalants.

Tele Anette Mensah, NTU-NEWRI (Singapore)

This study used PARAFAC model to characterize excitation and emission of fluorescence naturally occurring organic
components and antiscalants in reuse wastewater and seawater systems in Singapore. four and five PARAFAC
components were identified respectively in reuse wastewater and seawater including the antiscalants. The results have
important implications for online monitoring of membrane integrity as the components identified offer higher levels of
removal credit (= 3) in comparison to the currently employed methods, while naturally occurring as well as seeded to reverse
osmosis RO feed water for scaling purposes. The method is relatively simple, and results can be observed immediately
without a thorough data analysis as quantification parameters (i.e. PARAFAC scores) of the components could be obtained
from fluorescence EEMs data by simple regression. Based on the identified components, the defective membrane tests are
under process to enhance the choice of the components susceptible as the best surrogates to assess the membrane
integrity.

> Nanofiltration Innovation: Performance of New Filmtec™ NF270-440 Element in Municipal Wastewater Operation
Gerard Massons, DuPont (Spain)

With more stringent water quality standards, advanced treatment solutions to ensure delivery of reliable, safe water at
premium quality are essential. The FilmTec™ NF270-440 nandfiltration element presents an ideal solution for utility
managers and operators seeking a technology that removes a high percentage of dissolved organic pollutants from source
water while maintaining a suitable level of minerals. Energy efficiency is also of utmost importance for any water treatment
facility. Our latest NF innovation enables end-users to reduce CAPEX of nanofiltration systems and simplify the overall
systems design by offering a 10% more active membrane area, thus reducing their energy consumption. FilmTec™ NF270-
440 is also able to deal with challenging feed water. These benefits were highlighted while in operation in a pilot plant
installed in the Vilaseca municipal wastewater treatment plant (Tarragona, Spain). Significant reductions in feed-side
pressure drop, fouling resistant properties and reduced energy consumption were observed throughout the trial.

> New Chlorine Stable Reverse Osmosis Membranes Targeted for Potable Reuse

Sue Mecham, NALA Membranes (United States)

Advanced treatment of wastewater effluent using reverse osmosis (RO) for direct potable reuse (DPR) is expanding
worldwide. The dominant RO membrane in the market for all applications is the polyamide thin film composite (TFC) and
there are essentially no alternative materials available. Polyamide TFC membranes are well-known to be prone to fouling
and are damaged by strong disinfectants commonly used in wastewater treatment, such as free chlorine. RO membranes
were originally developed for desalination of brackish and seawater feed streams. Due to their tendency to foul from organic
contaminants, biofoul, and the difficulty in cleaning them without damaging them, a significant part of the original deployment
of RO systems included the development of extensive pretreatment and cleaning operations designed to protect the
polyamide RO membranes. These pretreatment, redundancy, and cleaning operations for protecting polyamide membranes
have been optimized over 40 years of development and are a significant contributor to the capital and operating costs of
today’s RO systems. NALA has invented a new TFC membrane based on a patented sulfonated polysulfone that is highly
stable to free chlorine, demonstrates low fouling characteristics, and is robust to aggressive cleaning. The opportunity to
apply this new membrane technology to direct potable reuse applications is of high interest due to the potential to reduce
the cost, complexity, and climate impact of RO systems performing potable reuse operations. The new membrane materials
and properties will be presented. Membrane performance will be presented in the context of comparative challenge
experiments relevant to potable reuse applications.

SIWW2024 WATER CONVENTION ADVANCE PROGRAMME sl



THEME 3: EFFECTIVE AND EFFICIENT WASTEWATER MANAGEMENT (TREATMENT AND CONVEYANCE)

SESSION 3.1 - ADVANCED NITROGEN REMOVAL
20 June 2024 (Thursday) | 9:00am — 10:30am

Session Chairs:
Mark van Loosdrecht, Delft University of Technology (Netherlands), Session Co-Chair 2: TBC

>  PDN/A - Different Nitrogen Removal Pathways

Stephanie Klaus, Hampton Roads Sanitation District (United States)

Presenter is an invited speaker, no abstract summary available.

A New Strategy to Control Nitrite Oxidizing Bacteria (NOB) in the Mainstream Anammox Process Using
Supernatant from Anaerobic Digester

Victory Fiifi Dsane, BKT Co. Ltd., South Korea (Republic of Korea)